

1° Istituto Italiano di ricerca, collaudo, test e certificazione di calzature, abbigliamento
dispositivi di protezione individuale per il lavoro, lo sport, e l'outdoor

The 1st Italian testing and research center for footwear, clothing,
Personal Protective Equipment and Outdoor Sports Equipment

1. Italienisches Prüf- und Forschungsinstitut für Schuhe, Bekleidung,
Persönliche Schutzausrüstung und Outdoor Sportausrüstung

GR

Firm: **TIGER GRIP**
120 Rue Fournier
Beauzelle 31700
France

For the attention of: Manon Derivaux

TEST REPORT

RAPPORTO DI PROVA

PRÜFBERICHT

N. **362134/E**

date: 16/06/2017

Sampling: done by the Applicant

Samples received on: 24/05/2017

Test period: 25/05-16/06/2017

ORGANISMO NOTIFICATO N. 0498

Tutti i risultati si riferiscono esclusivamente ai materiali esaminati.

Vietata la riproduzione parziale o la pubblicazione, ad es. a scopo pubblicitario, senza autorizzazione scritta di RCT.

L'esito positivo di un rapporto di prova non implica che il prodotto sia "approvato" o "certificato" da RCT.

Commenti e dichiarazioni sono di natura soggettiva e non fanno parte del RdP.

Prova eseguita da laboratorio partner qualificato.

NOTIFIED BODY N. 0498

All results refer exclusively to the tested materials.

Partial reproduction or publication, e.g. for advertising purpose not admitted without written authorization by RCT.

Positive results of a test report do not imply that the tested product is "certified" or "approved" by RCT.

Comments and interpretations are of subjective nature and not part of the Test Report.

Test carried out by qualified partner lab.

NOTIFIZIERTE STELLE N. 0498

Alle Ergebnisse beziehen sich nur auf die geprüften Materialien.

Partielle Reproduktion oder Veröffentlichung, z.B. zu Reklamezwecken, ist nicht gestattet ohne schriftliche Zustimmung von RCT.

Positive Ergebnisse eines Prüfberichtes bedeuten keine Homologierung oder Zertifizierung des Produkts durch RCT.

Kommentare und Erklärungen sind subjektiver Natur und nicht Teil des Prüfbericht.


Test durchgeführt von qualifiziertem Partner-Labor.

SAMPLES: Samples of overshoes in black polymeric material with integrated protective metal toe tip as follows:

- A) **TOTAL PROTECT** size 41-44;
- B) **TOTAL PROTECT PLUS** size 41-44.

See the complete description on the next page.

REQUEST: Laboratory tests in accordance with EN 61340-5-1:2016 p 5.3

OUTCOME:  **PASS**

TEST REPORT RAPPORTO DI PROVA PRÜFBERICHT

N. 362134/E

date: 16/06/2017

References	Tests	Measuring unit	Requirements	Results	
			IEC 61340-5-1 :2016	A	B
IEC 61340-5-1 :2016 Annex A Table 2	Protection of electronic devices from electrostatic phenomena Personell grounding requirements Personel/footwear system: right left	MΩ	< 100	52 48	86 89

End of the test report.